Welcome,
My Cart
0 item(s)
...
Contact Us
866.243.2721

product name

Craftsman 31AE5D8E099 (247.888160) (2003) Snow Blower

Model: 31AE5D8E099 (247.888160) (2003)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Craftsman Engine Model 143.026503 (Part 1)

...
...
1
Cylinder (Incl. 2 & 20) MTD-37120B

...
2
Dowel Pin MTD-26727

...
4
Oil Drain Extension MTD-31857

...
5
Extension Cap MTD-30969

...
14

...
15
Governor Rod MTD-37108

...
16
Governor Lever MTD-37110

...
30
Crankshaft MTD-35975

...
35
Screw, 10-32 x 63/64" MTD-651053

...
37
Lock Nut, 10-32 MTD-29216

...
38
Retaining Ring MTD-37109

...
41
Piston & Pin Ass'y (Std.) (Incl. 43) MTD-36070

...
41
Piston & Pin Ass'y (.010" OS) (Incl. MTD-36071

...
42
Ring Set (Std.) MTD-40006

...
42
Ring Set (.010" OS) MTD-40007

...
43
Piston Pin Retaining Ring MTD-20381

...
45
Connecting Rod Ass'y (Incl. 46 & 49) MTD-32875A

...
46
Connecting Rod Bolt MTD-32610A

...
48
Valve Lifter MTD-35616

...
49
Oil Dipper MTD-36611

...
50
Camshaft (Incl. 253 & 254) MTD-36903

...
64
Screw, 1/4-20 x 27/32" MTD-651027

...
69
Cylinder Cover Gasket MTD-36624

...
70
Cylinder Cover (Incl. 75 thru 83) MTD-36724

...
75
Seal, Oil MTD-TC-27897

...
76
Camshaft Seal MTD-30318

...
80
Governor Shaft MTD-30574A

...
81

...
82
Gear, Governor (Incl. 81) MTD-TC-30591

...
83
Governor Spool MTD-36057

...
86
Screw, 1/4-20 x 1-1/4" MTD-650488

...
89
Key, Flywheel MTD-TC-610961

...
110B
Ground Wire MTD-36874

...
119
Cylinder Head Gasket MTD-36719

...
120
Cylinder Head MTD-37474

...
125
Exhaust Valve (Std.) (Incl. 151) MTD-36471

...
125
Exhaust Valve (1/32" OS) (Incl. 151) MTD-36472

...
126
Intake Valve (Std.) (Incl. 151) MTD-29314C

...
130
Screw, 5/16-18 x 1-1/2" MTD-650912

...
130A
Screw, 5/16-18 x 2-41/64" MTD-650999

...
135
Spark Plug MTD-RN4C

...
150
Valve Spring MTD-37039

...
151
Valve Spring Cap MTD-31673

...
151A
Intake Valve Seal MTD-40016A

...
153
Push Rod Guide MTD-36649

...
154
Rocker Arm Stud MTD-650913

...
155
Rocker Arm MTD-35624A

...
157
Nut, 1/4-28 MTD-650914

...
158
Push Rod MTD-36629

...
159
Rocker Arm Cover Gasket MTD-35626

...
160
Rocker Arm Cover MTD-36630A

...
161
Screw, 1/4-20 x 31/64" MTD-651008

...
161A

...
161B

...
173
Breather Tube MTD-37676

...
178
Nut, 1/4-20 MTD-650852

...
182
Screw, 1/4-20 x 1" MTD-650451

...
183
Choke Bracket MTD-36867

...
184
Gasket, Carburetor MTD-TC-26756

...
185
Intake Pipe MTD-36631

...
186B
Choke Spring MTD-36652

...
207
Throttle Link MTD-36632

...
219
Choke Rod MTD-36868

...
220
Control Knob MTD-TC-35438

...
222
Screw, 10-32 x 1/2" MTD-28820

...
223
Screw, 1/4-20 x 1" MTD-650451

...
224
Intake Pipe Gasket MTD-36581

...
253
Compression Release Weight MTD-36701

...
254
Compression Release Spring MTD-36702

...
275
Muffler MTD-36722

...
277
Screw, 1/4-20 x 2-9/32" MTD-650988

...
279
Nut & Lock Washer MTD-650852

...
307
O-Ring Oil Fill, Top) MTD-TC-35499

...
308
Fill Tube Clip MTD-37079

...
310
Dipstick MTD-36878

...

...
329

...
335
Carburetor Cover MTD-36873

...
338
Screw, 10-32 x 1/2" MTD-TC-650821

...
338A

...
361
Screw, T-30, 1/4-20 x 15/32" MTD-650990

...
364
Carburetor Cover Bracket MTD-36872

...
365
Screw, 10-32 x 1/2" MTD-TC-650821

...
370
UNKNOWN MTD-NA

...
370G
Instruction Decal MTD-36534

...
380
Carburetor (Incl. 184) MTD-TC-640058A

...
396
Electric Starter Motor MTD-33290E

...
416
Spark Arrestor Kit (Incl. 417) (Optional) MTD-36085

...
417
Screw, 10-32 x 1/2" (Optional) MTD-TC-650821

...
600

...
900
Shortblock MTD-754322A
...
...
...
Processing